UNIFIED SYSTEM FOR FINDING AND BUYING SPARE PARTS FOR HEAVY EQUIPMENT
Create new request

Caterpillar 428F 3199667 PAD AS

Request info

Request#74138
CreatedOctober 22, 2015
StatusExpired (has quotes: 2)
Ship To Tbilisi, K'alak'i T'bilisi, Georgia
ContactsHidden for viewing. Expired

Request for quotation

If you are looking for spare parts Create new request

List of spare parts

Model Part No Description Qty
Caterpillar 428F 3199667 PAD AS New 4 pcs Price request
Caterpillar 428F 3199668 PAD AS New 4 pcs Price request
Caterpillar 428F 8T4121 WASHER-HARD (11X21X2.5-MM THKM10X1.50X30MM) New 11 pcs Price request
Caterpillar 428F 8T4196 CAPSCREW (HEX HD M10 X1.5 X 35, GR10.9, Z) New 8 pcs Price request
Caterpillar 428F 1931681 PAD New 8 pcs Price request
Caterpillar 428F 1931683 PAD New 2 pcs Price request
Caterpillar 428F 1931684 PAD New 2 pcs Price request
Caterpillar 428F 3312489 WEAR PAD New 4 pcs Price request
Caterpillar 428F 3574273 ENCLOSURE-RH New 1 pcs Price request
Caterpillar 428F 3381508 SPRING GROUP-GAS (STEERING COLUMN) New 1 pcs Price request
Caterpillar 428F 3315562 New 1 pcs Price request
Caterpillar 428F 9R8291 SPACER (66X125X1-MM THK) New 3 pcs Price request
Caterpillar 428F 9R8292 SPACER (61X135X1-MM THK) New 2 pcs Price request
Caterpillar 428F 1760626 WASHER (67.5X120X3-MM THK) New 1 pcs Price request
Caterpillar 428F 3164742 STICK AS New 1 pcs Price request
Caterpillar 428F 6V8397 SEAL (LATER MACHINES AND FIELD INSTALLED) New 2 pcs Price request
Caterpillar 428F 3240355 KIT-SEAL (STABILIZER CYLINDER) New 1 pcs Price request
Caterpillar 428F 3628135 New 1 pcs Price request
Caterpillar 428F 3628136 New 1 pcs Price request
Caterpillar 428F 3997019 New 1 pcs Price request

The request is not available for quoting. Request has expired and not available for quoting.


Similar requests

Caterpillar 362-8136 1 pcs
Caterpillar 362-8135 1 pcs
Caterpillar 6V3213RING-RETAINING 4 pcs
Caterpillar 3602815PIN 2 pcs
Caterpillar 1114337WASHER (46X70X1-MM THK1MM`THK) 40 pcs
Caterpillar 2603568LATCH AS 2 pcs
Caterpillar 2066969PAWL 2 pcs
Caterpillar 1272170CAPSCREW (BUTTON HD M8X1.25X20 G10.9) 12 pcs
Caterpillar 4162590 1 pcs
Caterpillar 1783336NUT-HEX FLANGE (M8X1.25-THDM8X1.25) 1 pcs
Caterpillar 3628136 1 pcs
Caterpillar 8T4195CAPSCREW (HEX HD M10 X 1.50 X 30L GR 10.9) 2 pcs
Caterpillar 8T1890CLIP (TAB) 2 pcs
Caterpillar 5P6879MIRROR - TWO POINT MOUNT 1 pcs
Caterpillar 1647572KIT-RING (AIR COMPRESSOR) 1 pcs
Caterpillar 9M4849SEAL,RING TUBE ASSEMBLY TO ADAPTER 1 pcs
Caterpillar 3769017 2 pcs
Caterpillar 3B4618COTTER PIN (.125" dia.) 2 pcs
Caterpillar 8D2811WASHER (1.25X1.94X0.032-IN THK) 2 pcs
Caterpillar 2H3786NUT-JAM (1-14-THD) 2 pcs
Caterpillar 3836930 1 pcs
Caterpillar 5P1076WASHER guard to support assembly and guard assembly 3 pcs
Caterpillar 3276550MIRROR GROUP-REAR VIEW 1 pcs
Caterpillar 2014391CLIP 4 pcs
Caterpillar 1566645HANDLE AS 1 pcs
Caterpillar 5P8500KEY Total 2 pieces per unit (LITERATURE COMPARTMENT) 10 pcs
Caterpillar 1348894PLATE AS 1 pcs
Caterpillar 1348896PLATE AS 1 pcs
Caterpillar 3843991SHEET AS 1 pcs
Caterpillar 2783707SHEET AS 1 pcs
Caterpillar 4362370PLUG 5 pcs
Caterpillar 4755480TIP EXTRA 8 pcs
Caterpillar 1372270MIRROR 1 pcs
Caterpillar 3628135 New; Original, OEM, Aftermarket1 pcs
Caterpillar 3628136 New; Original, OEM, Aftermarket1 pcs
Caterpillar 2131881FENDER-REAR (RH) New; Original, OEM, Aftermarket1 pcs
Caterpillar C186N77855 groove engine pulley New, Used; OEM1 pcs
Caterpillar 3126278-6038CORE AS-AFTERCOOLER 1 pcs